
Part Name Total Qty. Chassie Assembly Front BOM Assembly Front Wheel Assembly (X2) Rear Axle Assembly Rear Wheel Assembly (X2) Body Assembly Main Assembly
Chassie Rear 1 1

Chassie Front 1 1

Motor Cover 1 1

Center Body 1 1

Center Lid 1 1

Front 1 1

Nose 1 1

Lock Pin 1 1

Camera 1 1

Main Turning Vane Left 1 1

Main Turning Vane Right 1 1

Rear View Mirror Left 1 1

Rear View Mirror Right 1 1

Rear Wheel Axle 1 1

Wheel Axle Holder Left 1 1

Wheel Axle Holder Right 1 1

Bearing 12x18x4 2 2

F1 Spur Gear 1 1

Rear Rim 2 1

Front Rim 2 1

Wheel Lock Nut 4 2 2

Tire 4 1 1

Front Wheel Hub 2 1

Front Axle 2 1

Bearing 8x12x3,5 4 2

Front Lower BOM 1 1

Front Upper BOM 1 1

Front BOM Block 1 1

Servo Saver Lower 1 1

Servo Saver Upper 1 1

Steering Push Pin 2 2

Servo Holder 1 1

Rainlight and Diffuser 1 1



Rear Wing 1 1

Front Spolier 1 1

Pinion Gear 1

M6M DIN 934 M3 Nut 23 5 4 12 2

MF6S 8.8 FZB M3X8 31 6 8 1 2 6 8

MF6S 8.8 FZB M3X10 1 1

MF6S 8.8 FZB M3X12 3 2 1

HSC FZB M3X8 3 3

Green = 3D Printed Parts

Blue = Sourced Parts


